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Applicant:
Address:

Sample Received Date:  Apr. 21, 2020
Completed Date: Apr. 22, 2020

The following merchandize was (were) submitted and identified on behalf of the applicant as:
Sample Mame: Fabric

Model No.:

Test Resuli{s): Please refer to next page(zs).

Tezt Requested and Conclusion|s):

Mo. Test Sample Standard and Requirement Conclusion(s)
Annex XVl iteme 63 of the REACH
Tested materials of submitted Regulation (EC) Mo 1907/2006 & amended
1 samples {EU) No 83652012 PASS
- Lead content

Annex XV tems 23 of the REACH

3 . Regulation (EC) No 1907/2006 &
Tested materials of submitted
o | (EEEOmalenasatsu COMMISSION REGULATION (EU) No PASS

|
sampies 49412011
_ Total Cadmium (Cd)

Frank / Lab manager
Consumer Testing Technology Co., Lid.
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Test Resulti{s):

Method:

Metal -

Monmetal —

Surface coating — 1, analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively

Coupled Plasma Optical Emission Spectroscopy (ICP-0OES).

Material No. Limit (mga'kg) Result imalkg) Conclusion
1 S00 M.D. PASS
2 500 M.D. PASS

Hote: 1. ma'kg = milligram per kilogram {ppm ).
2. N.D. = Mot Detecied (= RL).
3. RL {Reporting Limit) = 10 ma/kg.

Total Cadmium (Cd)

Method:

Metal — With refersnce to
Monmetal — With reference to

Surface coating — With reference to analyzed by Atomic Absorption Spectroscopy
(AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-0OES).
Material No. Limit (mg/kg) Result (mgfkg) Conclusion
1 100 M.D. PASS
2 100 M.D. PASS

Mote: 1. magkg = milligram per kilogram {ppm).
2.  N.D. = Not Detected (<=RL).
3. RL{Reporting Limit) = 2 mg'kg.

Test Material List

Material Mo. Deszcription Location
1 Transparent nonwoven fabiric White surface fabric
2 White fabric White lining fabric
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Photo of Sample:

**End of Report™*
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